Genmitsu

i

nJ

Ii 35
3aIN9 ¥3sN

vy,
m
<
e
-
N
m
A
L
>
<
O
W
o
2)
L

English PROVerXL 2X2 CNC Router Kits User Guide
Deutsch PROVerXL 2X2 CNC-Fraser-Kits Benutzerhandbuch

A% PROVerXL 2X2 CNC Jb— % % v + ORIRHIBAE
V1.0 Jul 2025




Contents

U
Welcome - - - == - oo e e 01
Disclaimer - - - - - - - oo 02
Specifications - - - - - == = == - - - 03
Setup Checklist - - === === = = = = = = - - o o - 04
Unboxing —-----=------ o 05
Assembled DimensionNS--—-—-— - === = — oo~ 09
Optional Accessories (Not Included) -------------—- -~ - 10
Mechanical Installation --------- ===~~~ =~ — - - 11
Software Setup---------- - - - - - - - 34

Help Guides - - - = === === mm oo oo m oo 42



Welcome

L

Thank you for purchasing the Genmitsu PROVerXL 2X2 CNC Router Kit from SainSmart.

All your setup files will be stored on the USB drive included in the accessories box. Inside the USB drive you will find:

e PDF version of this manual e GrblControl/Candle software for Windows

e Sample files e Drivers

Please visit SainSmart Online Resource Center to install drivers and software for your CNC.
https://docs.sainsmart.com/article/ch8gz1jma9-proverx|-2x2

Scan the QR code to find information.

w3 = Scan To Find
o d= e CNC Resource
&g,

For technical support, please email us at support@sainsmart.com.
Help and support are also available from our Facebook group. (SainSmart Genmitsu CNC Users Group)
Scan the QR code to join the group.

4 “_._ Scan To Join
S )Wt - User Community




Disclaimer

l_l

Please be careful when using your CNC machine. This machine is an electrical device with moving parts and dangerous working

areas.

e Genmitsu CNC Machines are for Indoor Use Only.

e You must be 18 years or older to operate this machine, unless supervised by a knowledgeable adult familiar with the machine.

e Wear proper Personal Protection Equipment (Safety Glasses etc.).

e Always place the CNC Machine on a stable surface.

e The PROVerXL 2X2 utilizes a high amp power supply. It is recommended that you do not plug the CNC Router into an extension
cord or power strip, as it may damage the machine.

e Ensure the Emergency Stop Button is easily accessible at all times.

e Never disassemble the Power Supply or Electrical Components. This will VOID the warranty.

e DO NOT TOUCH the machine spindle, or place any body part near the working area when the machine is operating. Serious
injury may occur.

e DO NOT leave children unsupervised with the CNC Machine, even when it's not operating. Injury may occur.

e DO NOT leave the machine unattended while it's operating.

e Ensure your CNC Machine is in a well-ventilated area. Some Materials may discharge smoke or fumes during operation.



Specifications

Y
Model Name PROVer XL 2X2
Work Area 679 x 679 x 113mm (2.23 x 2.23 x 0.371 ft)

Overall Dimensions

1161 x 1142 x 617mm (3.810 x 3.747 x 2.025 ft)

Control Board Compatibility

Grbl 1.1h

MCU

32-Bit

Max Speed

5000mm/min

Control Software

Software Based on GRBL Firmware, e.g. Candle, UGS

Body Material

Metal Frame & Hybrid Spoilboard

Wireless Control

Genmitsu APP

Motion System

XYZ axis with Ball screws & Linear guide

Spindle Motor

710W AC Spindle (Optional)

Stepper Motor

NEMA 23, Closed-loop Stepper Motor

Safety

XYZ Limit switch & Emergency Stop Switch

Power Supply

AC110/230V(Switch Power)




Setup Checklist

L

eVerify Input Voltage

e Before powering the machine, ensure the proper voltage for your region is selected. You can select the correct input voltage by
toggling the voltage switch on the side of the controller box.

e For 110V areas, flip the switch to the right, and “115” will be displayed.

e For 220-240 volt areas, flip the switch to the left, and “230” will be displayed.

Warning:

e |ncorrect input voltage will burn out the power supply.

e Please check the input voltage first when you receive the machine.



! Unboxing
1

rrﬁ

X-axis Module

(2) Base Support Profile-B

Control Box

P

Y1-axis Module

—

(2) Base Support Profile-C

(3) Stepper Motor with Coupling

Y2-axis Module (2) Base Support Profile-A

(9) T-slot Hybrid Spoilboard Z-axis Module with
Stepper Motor
Y-axis Drag Chain Mount 1 Y-axis Drag Chain Mount 2



Unboxing

l_l

X-axis Drag Chain Mount

®65mm Spindle Holder

Genmitsu
Wiretes Cortrot it
orChG Rauter

'“

i

Genmitsu Wi-Fi Module

X-axis Drag Chain

&

Dust shoe

Z-Probe Kit

\Q

Y-axis Drag Chain

WS

Power Cord

I

8) Clamp Kit

USB A-to-B Cable

4

ER11 1/4” Collet



Unboxing

l_l

1/4”Shank Single
Flute End Mill

=

C
VS

Wrench
(14-17mm, 13-15mm)

Brush

1/4”Shank 2
Flute End Mi

/\
—

Allen Wrench
(2mm, 2.5mm, 3mm, 4mm)

User Manual

- ic—

1/8” Shank Single
Flute End Mill

,‘n
|

USB Drive

"y

1/8” Flat Engraving

Power Connector



! Unboxing
1

(8) M5x30
Socket Head Cap Screw

i

(66) M5x16
Socket Head Cap Screw

plii

(4) M3x10 Flat Head Cap Screw

(L i

(12) M4x16
Socket Head Cap Screw

|

(16) M5x20
Socket Head Cap Screw

O

(8) 5mm Spring Washer

|

(8) M5x25
Socket Head Cap Screw

L

(4) M5x20 Round Head
Hexagon Socket Screw

O

(8) 5mm Flat Washer

[

(6) M5x8
Socket Head Cap Screw

i

(8) M4x6
Flat Head Cap Screw



Assembled Dimensions

a

Note: 710W Spindle is optional and not included in the standard kit.

617mm




Optional Accessories (Not Included)

L

Looking to upgrade? Here are some suggestions! Get started here with easy to add accessories.
You can find them and more at www.sainsmart.com. Save 10% with discount code XL2X2.

.I( *E -

=y
e |,
s fi — T i
710W CNC Spindle Motor 1.5KW-2.2KW Water Cooled Closed-loop Rotary Module Kit 5.5W Compressed

Spindle Motor Kit FAC Laser Module




Mechanical Installation

L

STEP 1 Assembling X-Axis and Y-Axis Stepper Motors

What you need:

X-Axis Module Stepper Motor (4) M4x16 Socket Head Cap Screw Hex Wrench

Take out the X-axis module. Tighten the (4) M4x16 socket head cap screws with a 4 mm hex wrench to secure the motor.

CAUTION: Make sure to rotate the couplers so that both ends are properly aligned and fitted with their corresponding shafts.

Stepper Motor (4) M4x16 Socket
Head Cap Screws

Coupling Motor Side

Coupling Lead Screw Side



Mechanical Installation

L

Assemble the motors on the Y1 axis and Y2 axis in the same manner as described above.
After installation, it should look as shown in the figure.

Y2-axis

Stepper Motors



Mechanical Installation

L

STEP 2 Assembling the base support frame
What you need:

Base Support Base Support (8) M5x30 (8) 5mm (8) 5mm
Profile-A Profile -B Socket Head Cap Screw Spring Washer Washer

1. Assemble the screws with the washers as shown in the diagram.

5mm
Hex wrench



Mechanical Installation

Al

2. Take out profiles A and B, and use (8) assembled M5x30 socket head cap screws to install the bottom frame as shown in the
figure.

Profile-B

Profile-A

(8) M5x30 Socket
Head Cap Screws



Mechanical Installation

Al

What you need:

— (i :/j;\\’//‘\

Base Support Profile-C (8) M5x25Socket Head Cap Screw 5mm Hex Wrench

3. Take out profile C and use (8) M5x25 socket head cap screws to assemble the bottom frame as shown in the figure (ensure that
the side with the countersunk holes faces outward).

Profile-C

(8) M5x25 Socket
Head Cap Screws



Mechanical Installation

a

What you need:

/ - :;?\\//‘\

(9) T-slot Hybrid Spoilboard (54) M5x16 Socket Head Cap Screw 5mm Hex Wrench

4. Install the remaining T-slot hybrid spoilboard using 54PCS M5x16 Socket Head Cap Screw. (Electric screwdriver recommended)

(9) T-slot Hybrid Spoilboard

(54) M5x16Socket Head Cap Screws



Mechanical Installation

L

STEP 3 Installing the Y1-axis & Y2-axis module

What you need:

../ﬂ g”ﬁ (i =

Y1 Axis with stepper motor Y2 Axis with stepper motor (16)M5x20Socket Head Cap Screw Hex Wrench 5mm

Installing Y1 and Y2 Axis with 16PCS M5x%20 socket head cap screws. Note that the screws for the Y2 axis should not be tightened
at this point.

Y1-axis with
Stepper Motor

(16) M5x20Socket Head Cap Screws



Mechanical Installation

a

STEP 4 Installing the X-axis module
What you need:

l/\
ﬁ: = | i —

X Axis with stepper motor (8) M5x16Socket Head Cap Screw Hex Wrench 5mm

First, use a ruler to check whether the moving components of the Y1 and Y2-axis are aligned. If not, manually adjust them using the
motor’s knob until they're aligned. Then, prepare the X-axis and install it with (8) M5x16 socket head cap screws.

X-axis with Stepper Motor

(8) M5x16 Socket Head Cap Screws \/// ’




Mechanical Installation

L

STEP 5 Installing the Z-axis module

What you need:

- e

Z-axis module with Stepper Motor (4) M5x20 Socket Head Cap Screw

Use (4) M5x20 Socket Head Cap Screws to install the Z-axis module.

Z-axis Module with

Stepper Motor (4) M5x20 Socket

Head Cap Screws

Hex Wrench 5mm




Mechanical Installation

L

STEP 6 Installing the Spindle Holder

What you need:

O s

®65mm Spindle Holder (4) M5x16 Socket Head Cap Screw

Use (4) M5x16 Socket Head Cap Screws to install the spindle holder.

(4) M5x16 Socket
Head Cap Screws

®65mm Spindle Holder




Mechanical Installation

L

STEP 7 Assembling Spindle or Trimmer Router (Optional)

710w Spindle

Tighten



Mechanical Installation

L

STEP 8 Installing Drag Chain Brackets

What you need:

Y-axis Y-axis X-axis (6) M5x8 Socket Hex Wrench 5mm
Drag Chain Mount 1 Drag Chain Mount 2 Drag Chain Mount Head Cap Screw

Take out the X-axis cable chain bracket, Y-axis cable chain bracket 1, and Y-axis cable chain bracket 2, and install them using
(6) M5x8 socket head cap screws.

Y-axis Drag Chain -
Mount 2

M5x8 Socket
Head Cap Screw

M5x8 Socket Head Cap Screws QP . | Y-axis Drag Chain
. Mount 1



Mechanical Installation

U
STEP 9 Assembling Drag Chain

What you need:

C— O pii

X-axis Drag Chain Y-axis Drag Chain (8) M4x6 Flat Head Cap Screw

Assembling the X-axis and Y-axis drag chains using (8) M4x6 flat head cap screws.

(8) M4x6 Flat Head Cap Screws

4mm Hex Wrench



Mechanical Installation

L

STEP 10 Tool Disassembly and Installation

What you need:

) ..__‘c -
< : u
) SV
Allen Wrench (10mm, 17mm) Carving Router Bits Set

1. Use the 10mm wrench to hold the router in place and the 17mm wrench to unscrew the collet nut on the 710W router.
2. Push the collet into the collet nut toward the arrow until a click is heard, indicating that the collet is in place.

10mm Wrench
(Holding)

10mm Wrench
(Holding)
Tighten

17mm Wrench

Loosen

17mm Wrench



Mechanical Installation

L

Collet Replacement Instruction

1. Remove the collet nut.

2. Press the collet in the direction of the arrow to separate it from the collet nut.

3. Place the collet to be replaced in the collet nut and push the collet into the collet nut in the direction of the arrow until a click is

heard, indicating that the collet is in place.

Point of Effort




Mechanical Installation

L

STEP 11 Wiring Diagram

1. Insert cables into the back of the control box according to the cable label and tighten them with the knob.

(t=)) X-Signal

(t=}) X-Signal

{xxmotor [YY1-Motor Y)Y2-Motor {ZZ1-Motor {ZZ2-Motor Probe M8(5V GND) DC 24V GND

©00000060

(@) X-Signal () Y1-Signal () Y2-Signal (»)Z1-Signal (¢)Z2-Signal ®X-Limit ®Y~Limit @Z-Limit

0000000




Mechanical Installation

L

2. Take out the Genmitsu Wi-Fi module from Package CB and connect it to the Control Box as shown in the picture.

3. XYZ Limit Switch Wiring

X-axis Limit Y-axis Limit Z-axis Limit



Mechanical Installation

L

4. XYZ Closed-Loop Motor Wiring

Y2-axis Motor/Signal

Z-axis Motor/Signal

Y1-axis Motor/Signal

X-axis Motor/Signal



! Mechanical Installation

U
5. Spindle Wiring




Mechanical Installation

U
STEP 12 Adjustment

1. Aimost done! You're one step away. Start the Machine, move the Y-axis closer to the Closed-Loop motor side, and tighten the
screws on the Y2-axis closer to the motor side.

Tighten the screws



Mechanical Installation

L

2. Move the Y-axis of the machine to the side away from the Closed-Loop motor, and tighten the hexagonal screws on the Y2-axis
on the side away from the motor.

Tighten the screws



Mechanical Installation

Al

Attention:
Closed-loop Stepper Motor Encoder Adjustment. It has been adjusted by the factory. If you accidentally touch it, you can adjust it as
shown in figure1.

Motor Rotation
Direction Selection Subdivision Accuracy Setting

SW 12345




Mechanical Installation

a

Please clean and lubricate the lead screw and polished rods regularly to ensure the normal operation of the machine.




Software Setup

L

1. Driver Installation

Install the driver (software — Driver = CH341 SER.exe)

= TR
USE

CH3405ER

48 DriverSetup(X64) =] -

Device Driver Install } Uninstall

Select INF File : CH3413ER.INF

WCH.CN
S |__ USB-SERIAL CH340

|__ 11{04/2011, 3.3.2011.11
UNINSTALL

HELP

2 DriverSetup(X64) = B4
Device Driver Install } Uninstall
,r\ 1 A IR 21 CLIDAICC N IR
DriverSetup M

) The drive is successfully Pre-installed in advance!




Software Setup

L

2. To Determine your Machines’ COM port:

* Windows XP: Right click on "My Computer”, select "Manage", select "Device Manager".

» Windows 7: Click "Start" — Right click "Computer” = Select "Manage" — Select "Device Manager" from the left pane.
* In the tree, expand "Ports (COM & LPT)"

* Your machine will be the USB Serial Port (COMX), where the "X" represents the COM number, for example COM12.

« If there are multiple USB serial ports, right click each one and check the manufacturer, the machine will be "CH341".

& Computer Management
Computer Manag ==
Fle Action View Help
Open e |=E BE
& Computer Management (Local [ 4 [ Actions
e Computer Manag Local 3 FADLEL
4 [} system Tools > 18 Computer
anage | System Tool 18 Comp: Device Manager -
= » () Task Scheduler g Disk drives
» @ Event Viewer ' Display adapters More Actions e
Map network drive... > ] Shared Folders > & DVD/CD-ROM drives
TSTr T IE T v e 4 Local Users and Groups| . 1 Human Interface Devices

(%) Performance

2
Create shortcut 4 2 Storage

IDE ATA/ATAPI controllers
Imaging devices
Jungo

(59 Disk Management . 2 Keyboards
Delete » By Services and Applications - Mice and other pointing devices
. 6 Monitors

Rename

&% Network adapters
s T Port: &LPT) 3
Properties 3" USB-SERIAL CH340 (COMI2)
> I Processors

- Sound, video and game controllers
. {80 System devices
- § Universal Serial Bus controllers




Software Setup

L

3. Grblcontrol (Candle) Connecting to the Controller

First time use will require you to set up the appropriate COM PORT and Baud rate.
Step 1: Software should automatically select the port number.

Step 2: If it does not recognize automatically select the "Baud” drop down menu and select 115200.

Step 3: Click “OK” to save.

File Help
CSettings ) 1

Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool model

Console

Panels

Colors

Font

Set to defanlts

Sta
Yord
(60 G54 G1T G21 630 Gad4 D HS 19 T FD. 50.] - =
Settings. - - ——
—— o o -
[Connection Connection
Sender

Fort: ((Con3 )2 - Bana: (125200 ) 3-

Sender

state before sending from selected line

El Units m -

2500 Aeceleration; 100 I
[ a, 10000 ﬂ
0 10000 I

680621638, 22-50F100 G3ZE14 GOZZS

Safe position connands:

621690; 6536020

origin® noves tool in:  |Flane -

Eutton 1

Eutton 2

4 CED) o |
]




Software Setup

L

1. Grbl control (Candle)

[ ssinsmartnc - Grblcantiol (Candie) =)
= - mm - mmmmm - mm - — - = \ File Service Help
: 3D preview interface, hold the : G-eode progran State
! left mouse button, can rotate 52 63 Gt 17 et 30 65415 0 10 £ 1) = ““’D“D“D“D“"““":‘Dm | e .
i Angle, scroll the mouse wheel, - - - e e s - - —' Coordinate Display ,
1 can be enlarged, or reduced. ! LR o N oo Voo WM ---===========--- -
! . | :: Status Tdle
1 If you cannot see anything, you 1 — e e D e mmmo -
ontro! . 1
1 need to change to a computer | 1 Common operation button,
1 with support for OpenGL2.0 1 _1 the mouse icon on the above '
. | - )
1 graphics cards. h : shows the specific function
L R e e N R o B SO T ™ | a
1
X 0,000 ... 39812 00:00:00 / 00:01:58
T 0,000 ... 10,300 Buffer: 0,/0/0
Z: -0.200 . 5.000 Vertices: 1059
39,812 / 10,300 / 5.200 FPS: B3
# Command State espon:‘:‘
1 G0 In queue u
2 G1 75 F500 In queue
3 G1 X0 Y0 In queue
4 MO03 S6000 In queue L2
5 G1X9.95 v9.1 In queue Fonsele
6 G1 Z-0.2 F200 In queue i
< m ] »
[ cheek [ Serell I = I Reset I == ,I Pause Abort
1 1

_____ [ R _____n____‘ ,___n____ P |

' Open G code ' Send G code ! ' Command , | Send command '
—————————————————— 1 input box _: R




Software Setup

L

2. Run G code for processing
Step 1: Click [open], select the G-code to run.

Step 2: Clock on the manual operation panel,
move the spindle to thestarting. Point of the
engraving, so that the tool and the workpiece
just touch.

Step 3: Click [ZeroXY] [Zoro Z] Clear the XYZ
axis coordinate.

Step 4: Click [Send] running G-code.

3. About firmware parameters

The parameters of the control board have
been configured according to
PROVer XL 2X2.

[ sainsmart.nc - Grblcontrol (Candle) = [ B [
File Service Help
G-code program State
Work coordinates
[GC:G60 G54 GIT G21 GO0 G634 M5 WA TO FO S10000] - -
S0/ 0 w 0.000 0. 000 0.000
Machine coordinates
L} s
0.000 0. 000 0.000
L3}
L&}

¥: 0,000 ... 39.612
¥: 0,000 10,300
2 -0.200 ... 5.000

00:00:00 / 00:01:56
Buffer: 0 /0 /0
Vertices: 1059

< n

3090812 /10,300 / 5 200 FFS: 83
# Command State espon: *
1 G20 In queue 5
2 G175 F500 In queue
3 G1X0 Y0 In queue
4 MO03 $6000 In queue
5 G1X9.95 Y9.1 In queue
3 G1Z-0.2 F200 In queue

[ Cheek [F] Seroll 1([ Open )| Resst
—

I see ) 4>m=

Console




Software Setup

L

Probe function introduction

1. Grbl control (Candle) Probe operating instructions

Step 1: Probe commands editing

Probe G code

G90G21G38.2Z2-50F100
G92 714
G90 725

After editing

G21G91G38.2Z-20F100
G0z1

G38.2Z-2F10

G92 720.17

G90

GO0 Z25

Probe Tool height

Explanation:

G21G91: metric, relative coordinates

G21G91: metric, relative moves

G38.2Z-20.17F100: probe 20.17 mm @ 100 mmpm
G0Z1: move up 1 mm (it's in relative, not absolute, mode
G38.2Z-2F0: probe 2 mm $ 100 mmpm

G92720.1: my probe thickness, YMMV

G90: back to absolute mode

G0Z25: retract off the probe

This assumes that the user would position the probe, then jog the
bit 5 or 10mm above it. With a PDF this could be copied from the
pdf, pasted into Candle, and just the probe thickness changed.



Software Setup

40

L

Step 2: Probe commands filled in Grbl control (Candle).

Control

User commands
Heightmap
Parser

Visualizer

Tool model
Console

Panels

Colors

Font

[T Ignore error responses

Machine information
Status query period
Rapid speed

Spindle speed min

Laser pewer min

Control

40

2500

Units:

heceleration

max

max.

(&) Candle | =B8] ®
Greode
— | |4 Settings
Connection Connection i o
Sender [
Fort: CONMI - Baud: 115200 o o
Machine information
Sender ot connacted

Automatically set parser stats befors sending from selected line

(R

100

20000

255

Probe commands:

GZIGA0GES. ZZ2-30F100; G892 Z20.17; GOZZ8

Safe position conmands

G21GA0; GR3GOZ0

[7] "Eestore origin” moves tool in:

User commands

Flane

Button 1
G0
Button 2

Chec

Tpen




Software Setup

L

Step 3: Connect the probe tool to the controller probe interface.
Step 4: Click the "Z-probe" button, Z-axis automatic tool to zero.

Fle Service Help

G-code program

Ffs:0 /0

X 0,000 ... 0.000
T 0,000 ... 0.000
Z: 0,000 ... 0.000
0.000 / 0.000 /0000

[GC:G0 G54 GIT G21 630 G34 MS NI TO FO 510000]

L

Command

[[] Check [7] Serell

State
Work coordinates

0.000 0,000 0.000
Machine coordinates

0000 0,000 0.000

Status: Idle

@]

Contrel

12

= spindls

= Jog

Console
3% < N56:Caution: Unlocked]

ol [
510000 < ok



Help Guides

L

Scan the QR codes below to access tutorials on WiFi module setup and the First Cut guide to start your CNC
engraving journey.

i 0
[x]

. b |
-y -
; lI £ . a
E -,
Wi-Fi Module Guide First Cut Guide



Inhalt

U
Willkommen - - - - - - - - - o - 43
Haftungsausschluss - - ------ - - - -~ - - - o - 44
Technische Daten-- - - - - - - - - - o o oo - 45
Checkliste fir die Einrichtung ------------ -~ 46
Auspacken - —- - - - - - - 47
Zusammengebaute Abmessungen -------------—--————~—— -~~~ - -~ ———— - 51
Optionales Zubehor (nicht im Lieferumfang enthalten) ---- - - - - - - - - - - - - - - - - - - - - - - —— - 52
Mechanische Installation---------------------- - -~~~ 53
Software-Installation ------------ - -~~~ 76

Hilfestellungen ---- - - - - - - - - === - - - - - - - - - - - - - 84



Willkommen

|

Vielen Dank, dass Sie das Genmitsu PROVerXL 2X2 CNC Router Kit von SainSmart gekauft haben.

Alle lhre Einrichtungsdateien werden auf dem USB-Laufwerk gespeichert, das im Zubehoérkarton enthalten ist. Auf dem
USB-Laufwerk finden Sie:

e PDF-Version dieses Handbuchs e Software GrblControl/Candle fir Windows

e Beispieldateien e Treiber

Bitte besuchen Sie das SainSmart Online Resource Center, um Treiber und Software fir Ihre CNC zu installieren.
https://docs.sainsmart.com/article/ch8gz1jma9-proverxI-2x2

Scannen Sie den QR-Code, um Informationen zu erhalten.

Scannen, um
CNC-Ressourc
en zu erhalten

Wenn Sie technische Unterstiitzung bendétigen, senden Sie uns bitte eine E-Mail an support@sainsmart.com.
Hilfe und Unterstltzung finden Sie auch in unserer Facebook-Gruppe. (SainSmart Genmitsu CNC-Benutzergruppe)
Scannen Sie den QR-Code, um der Gruppe beizutreten.

|
=, L Scannen, um
¥ r'n 3 s
-I*'* L der Gruppe
E 1 LI beizutreten




Haftungsausschluss

]

Bitte seien Sie vorsichtig, wenn Sie Ihre CNC-Maschine benutzen. Diese Maschine ist ein elektrisches Gerat mit beweglichen

Teilen und gefahrlichen Arbeitsbereichen.

Genmitsu CNC-Maschinen dirfen nur in Innenrdumen verwendet werden.

e Sie missen mindestens 18 Jahre alt sein, um diese Maschine zu bedienen, es sei denn, Sie werden von einem sachkundigen
Erwachsenen, der mit der Maschine vertraut ist, beaufsichtigt.

e Tragen Sie eine geeignete personliche Schutzausristung (Schutzbrille usw.).

e Stellen Sie die CNC-Maschine immer auf eine stabile Oberflache.

e Die PROVerXL 2X2 arbeitet mit einem Hochstromnetzteil. Es wird empfohlen, die CNC-Frasmaschine nicht an ein
Verlangerungskabel oder eine Steckdosenleiste anzuschlielen, da dies die Maschine beschadigen kann.

e Stellen Sie sicher, dass der Not-Aus-Schalter jederzeit leicht zuganglich ist.

e Demontieren Sie niemals das Netzteil oder die elektrischen Komponenten. Dadurch wird die Garantie ungultig.

e Berlhren Sie die Maschinenspindel NICHT und halten Sie keine Kdrperteile in die Nahe des Arbeitsbereichs, wenn die Maschine
in Betrieb ist. Dies kann zu ernsthaften Verletzungen fiihren.

e Lassen Sie Kinder NICHT unbeaufsichtigt mit der CNC-Maschine, auch wenn sie nicht in Betrieb ist. Es besteht Verletzungsgefahr.

e Lassen Sie die Maschine NICHT unbeaufsichtigt, wahrend sie in Betrieb ist.

e Stellen Sie sicher, dass sich Ihre CNC-Maschine in einem gut bellfteten Bereich befindet. Einige Materialien kénnen wahrend
des Betriebs Rauch oder Dampfe freisetzen.



Technische Daten

]

Name des Modells

PROVer XL 2X2

Arbeitsbereich

679 x 679 x 113 mm (2,23 x 2,23 x 0,371 ft)

Gesamtabmessungen

1161 x 1142 x 617 mm (3,810 x 3,747 x 2,025 ft)

Steuerplatinen-Kompatibilitat

Grbl 1.1h

MCU

32-Bit

Max. Geschwindigkeit

5000mm/min

Steuerungssoftware

Software basierend auf GRBL Firmware, z.B. Candle, UGS

Material des Gehauses

Metallrahmen & Hybrid-Ablageflache

Drahtlose Steuerung

Genmitsu APP

Bewegungssystem

XYZ-Achse mit Kugelumlaufspindeln und Linearfiihrung

Spindelmotor

710W AC Spindel (optional)

Schrittmotor NEMA 23, Schrittmotor mit geschlossenem Regelkreis
Sicherheit XYZ-Endschalter & Not-Aus-Schalter
Stromversorgung AC110/230V (Schaltnetzteil)




Checkliste fur die Einrichtung

|

e Uberpriifen der Eingangsspannung

e Stellen Sie vor dem Einschalten des Gerats sicher, dass die richtige Spannung fir lhre Region gewahlt ist. Sie konnen die richtige
Eingangsspannung auswahlen, indem Sie den Spannungsschalter an der Seite des Steuergerats umlegen.

e Fir 110-Volt-Gebiete schieben Sie den Schalter nach rechts, und "115" wird angezeigt.

e Flr 220-240-Volt-Gebiete schieben Sie den Schalter nach links, und es wird "230" angezeigt.

Achtung:

e Eine falsche Eingangsspannung flihrt zur Zerstérung des Netzteils.
e Bitte Uberprifen Sie die Eingangsspannung, wenn Sie das Gerat erhalten.



! Auspacken
U

ﬁﬁ

X-Achsen-Modul

(2) Grundtragerprofil-B

Steuerkasten

P

Modul Y1-Achse

—

(2) Grundtragerprofil-C

(3) Schrittmotor mit Kupplung

Y2-Achsen-Modul

(9) T-Nut Hybrid Spoilboard

=

Y-Achse
Schleppkettenhalterung 1

_—

(2) Basis-Stutzprofil-A

-

Z-Achsen-Modul mit
Schrittmotor

—

Y-Achse
Schleppkettenhalterung 2



Auspacken

T =

X-Achse X-Achse Schleppkette
Schleppkettenhalterung

&

®65mm Spindelhalterung Staubschutzschuh

Genmitsu
Wiretes Cortrot it
orChG Rauter

'“

i

Genmitsu Wi-Fi-Modul

i
|
il
|

Z-Probe-Kit

\Q

Y-Achse Schleppkette

- O

Netzkabel USB A-zu-B-Kabel

4 4

(8) Klemmensatz ER11 1/4” Spannzange



Auspacken

]

1/4”-Schaft Einschneider

Flote Schaftfraser

) T

c
VS

Schraubenschlissel

(14-17mm, 13-15mm)

Bulrste

1/4”Schaft 2
Flute End Mi

—\
—

Inbus-Schlissel
(2mm, 2,5mm, 3mm, 4mm)

Benutzerhandbuch

|

1/8” Schaft einschneidig
Schaftfraser

USB-Laufwerk

"y

1/8” Flach-Gravur

Stromanschluss



Auspacken

]

Part 3 48
|y

(8) M5x30

Innensechskantschraube

i

(66) M5x16
Zylinderschraube mit
Innensechskant

plii

(4) M3x10 Flachkopfschraube

(L

(12) M4x16
Zylinderschraube mit
Innensechskant

|

(16) M5x20
Zylinderschraube mit
Innensechskant

O

(8) 5mm Federscheibe

|

((8) M5x25
Zylinderschraube mit
Innensechskant

L

(4) M5x20
Rundkopf-Innensechskantschraube

(8) 5mm Unterlegscheibe

[

(6) M5x8
Zylinderschraube mit
Innensechskant

i

(8) M4x6
Zylinderschraube mit
flachem Kopf



Zusammengebaute Abmessungen

a

Hinweis: Die 710W Spindel ist optional und nicht im Standardsatz enthalten.

617mm




Optionales Zubehor (nicht im Lieferumfang enthalten)

|

Moéchten Sie aufristen? Hier sind einige Vorschlage! Starten Sie hier mit einfach zu erganzendem Zubehor.
Sie finden es und mehr unter www.sainsmart.com. Sparen Sie 10% mit dem Rabattcode XL2X2.

I
s fi — mminn g ‘
710W CNC-Spindelmotor 1.5KW-2.2KW Wassergekihlter Geschlossener 5.5W Komprimiertes

Spindelmotor-Bausatz Rotationsmodul-Bausatz FAC-Lasermodul




Mechanische Installation

|

Schritt 1: Zusammenbau der Schrittmotoren fiir die X- und Y-Achse

Was Sie bendtigen:

X-Achsen-Modul Schrittmotor (4) M4x16 Zylinderschraube mit Innensechskant Sechskantschlussel

Nehmen Sie das X-Achsenmodul heraus. Ziehen Sie die (4) M4*16-Innensechskantschrauben mit einem 4-mm-Inbusschlissel an,

um den Motor zu befestigen.

ACHTUNG: Achten Sie darauf, dass die Kupplungen so gedreht werden, dass beide Enden richtig ausgerichtet sind und auf die
entsprechenden Wellen passen.

Schrittmotor (4) M4x16 Zylinderschrauben
mit Innensechskant

=

Kupplung Motorseite

Kupplung Leitspindel Seite



Mechanische Installation

Al

Montieren Sie die Motoren an der Y1-Achse und der Y2-Achse auf die gleiche Weise wie oben beschrieben.
Nach der Installation sollte es wie in der Abbildung dargestellt aussehen.

Y2-Achse

/ X-Achse
/ Y1-Achse

- s

Schrittmotoren



Mechanische Installation

|

Schritt 2: Zusammenbau des Grundrahmens

=

Grundtragerprofil-A Grundtragerprofil -B (8) M5x30 (8) 5mm (8) 5mm
Zylinderschraube Federscheibe  Unterlegscheibe
mit Innensechskant

1. Montieren Sie die Schrauben mit den Unterlegscheiben wie in der Abbildung gezeigt.

=

5mm
Sechskant-Schlissel



Mechanische Installation

Al

2. Nehmen Sie die Profile A und B heraus und verwenden Sie (8) montierte M5x30 Zylinderschrauben, um den unteren Rahmen
wie in der Abbildung gezeigt zu installieren.

Profile-B

Profile-A

(8) M5x30 Zylinderschrauben mit Innensechskant



Mechanische Installation

Al

Was Sie bendtigen:

—_ | :/:?

Bodenstutzprofil-C (8) M5x25-Innensechskantschraube 5mm Sechskantschlussel

3. Nehmen Sie Profil C heraus und verwenden Sie (8) M5%25-Innensechskantschrauben, um den unteren Rahmen wie in der
Abbildung gezeigt zu montieren (achten Sie darauf, dass die Seite mit den Senkbohrungen nach aul3en zeigt).

Profile-C

(8) M5x25 Zylinderschrauben
mit Innensechskant



Mechanische Installation

a

Was Sie brauchen:

— L i =

(9) T-Nut Hybrid Spoilboard (54) M5x16-Innensechskantschraube 5 mm Sechskant-Schlussel

4. Montieren Sie das verbleibende T-Nut-Hybrid-Spoilboard mit 54 Stiick M5x16-Innensechskantschrauben. (Elektrischer
Schraubenzieher empfohlen)

(9) T-Nut Hybrid Spoilboard

(54) M5x16-Innensechskant-Schrauben



Mechanische Installation

]

Schritt 3: Installation der Y1-Achse und des Y2-Achsenmoduls

Was Sie bendétigen:
'ﬁ ‘/ﬂ (L —

Y1-Achse mit Schrittmotor Y2-Achse mit Schrittmotor (16) M5x20-Innensechskantschraube  Sechskantschlissel 5mm

Installation der Y1- und Y2-Achse mit 16 Stlick M5%20-Innensechskantschrauben. Beachten Sie, dass die Schrauben fir die
Y2-Achse an dieser Stelle nicht angezogen werden sollten.

Y1-Achse mit : Y2-Achse mit Schrittmotor

Schrittmotor

(16) M5x20Innensechskant-Schrauben



Mechanische Installation

a

Schritt 4: Installieren des X-Achsen-Moduls

Was Sie bendétigen:

[ "

X-Achse mit Schrittmotor (8) M5x16-Innensechskantschraube 5mm Sechskantschlissel

Prifen Sie zunachst mit einem Lineal, ob die beweglichen Komponenten der Y1- und Y2-Achse ausgerichtet sind. Falls nicht,
justieren Sie sie manuell mit dem Drehknopf des Motors, bis sie ausgerichtet sind. Bereiten Sie dann die X-Achse vor und montieren
Sie sie mit (8) M5x16 Zylinderkopfschrauben.

X-Achse mit Schrittmotor

(8) M5x16 Zylinderschrauben
mit Innensechskant



Mechanische Installation

]

Schritt 5: Installieren des Z-Achsen-Moduls

Was Sie bendtigen:

Z-Achsenmodul mit Schrittmotor (4) M5x20 Zylinderschraube mit Innensechskant 5mm Sechskantschlussel

Verwenden Sie (4) M5x20 Zylinderschrauben mit Innensechskant zur Installation des Z-Achsen-Moduls.

Z-Achsen-Modul

mit Schrittmotor (4) M5x20 Zylinderschrauben

mit Innensechskant




Mechanische Installation

]

Schritt 6: Installation des Spindelhalters
Was Sie bendtigen:
%
/‘
9 (o —

®65mm Spindelhalterung  (4) M5x16 Zylinderschraube mit Innensechskant 5mm Sechskantschlissel

Verwenden Sie (4) M5x16 Zylinderschrauben mit Innensechskant, um den Spindelhalter zu installieren.

(4) M5x16
Zylinderschraube
mit Innensechskant

®65mm Spindelhalterung



Mechanische Installation

]

Schritt 7: Zusammenbau der Spindel oder des Trimmer Routers (optional)

710w Spindel

Festziehen



Mechanische Installation

]

Schritt 8: Installation der Schleppkettenhalterung

Was Sie bendtigen:

Y-Achse Y-Achse X-Achse (6) M5x8 Zylinderschraube  Sechskantschliissel 5mm
Schleppkettenhalterung 1~ Schleppkettenhalterung 2  Schleppkettenhalterung mit Innensechskant

Nehmen Sie die X-Achsen-Schleppkettenhalterung, die Y-Achsen-Schleppkettenhalterung 1 und die
Y-Achsen-Schleppkettenhalterung 2 heraus und montieren Sie sie mit (6) M5x8-Innensechskantschrauben.

e S Schleppkettenhalterung
= Y-Achse 2

M5x8-Innensechskant-
Schrauben

Schleppkettenhalterung

X-Ach
chse Schleppkettenhalterung

Y-Achse 1




Mechanische Installation

]

Schritt 9: Zusammenbau der Schleppkette

Was Sie bendtigen:

C— - pii

X-Achse Schleppkette Y-Achse Schleppkette (8) M4x6 Flachkopfschraube

Montage der X-Achsen- und Y-Achsen-Schleppketten mit (8) M4x6 Flachkopfschrauben.

(8) M4x6 Linsenkopfschrauben



Mechanische Installation

]

Schritt 10: Demontage und Montage des Werkzeugs

What you need:

D .
) e —
Db

Inbus-Schlissel (10mm, 17mm) Satz Oberfrasenbits zum Schnitzen

1. Verwenden Sie den 10-mm-Schlissel, um die Oberfrase festzuhalten, und den 17-mm-Schlissel, um die Spannzangenmutter
an der Oberfrase 710W zu l6sen.

2. Schieben Sie die Spannzange in Richtung des Pfeils in die Spannzangenmutter, bis ein Klicken zu hoéren ist, das anzeigt, dass
die Spannzange eingesetzt ist.

10mm E
10mm Gabelschlissel =
Gabelschlissel (Halten)
(Halten)

anziehen

17mm Gabelschliissel

Losen Sie

17mm Gabelschliissel



Mechanische Installation

]

Anleitung zum Auswechseln der Spannzange

1. Entfernen Sie die Spannzangenmultter.

2. Driicken Sie die Spannzange in Pfeilrichtung, um sie von der Spannzangenmutter zu I6sen.

3. Setzen Sie die zu ersetzende Spannzange in die Spannzangenmutter ein und driicken Sie die Spannzange in Pfeilrichtung in die
Spannzangenmultter, bis ein Klicken zu horen ist, das anzeigt, dass die Spannzange eingesetzt ist.

Punkt der Anstrengung



Mechanische Installation

|

Schritt 11: Verdrahtungsschema

1. Fuhren Sie die Kabel entsprechend der Kabelkennzeichnung in die Riickseite des Schaltkastens ein und ziehen Sie sie mit dem

Drehknopf fest.

(t=}) X-Signal

((=)) X-Signal

{xxMmotor [YY1-Motor Y)Y2-Motor {ZZ1-Motor {ZZ2-Motor Probe M8(5V GND) DC 24V GND

20000000

(@) X-Signal () Y1-Signal () Y2-Signal (»)Z1-Signal (¢)Z2-Signal ®X-Limit ®Y~Limit @Z-Limit

0000000




Mechanische Installation

|

2. Nehmen Sie das Genmitsu Wi-Fi-Modul aus dem Paket CB heraus und schlieBen Sie es wie in der Abbildung gezeigt an die
Control Box an.

3. XYZ Grenzwertverkabelung

X-Achse Endschalterkabel Endschalterkabel der Y-Achse Endschalterkabel der Z-Achse



Mechanische Installation

|

4. XYZ-Motorverkabelung mit geschlossenem Regelkreis

Y2-Achse Motor/Signal

Z-Achse Motor/Signal

Y1-Achse Motor/Signal

X-Achse Motor/Signal



! Mechanische Installation

|

5. Spindelverdrahtung




Mechanische Installation

|

Schritt 12: Justierung

1. Fast fertig! Sie sind nur noch einen Schritt entfernt. Starten Sie die Maschine, bewegen Sie die Y-Achse naher zur
Closed-Loop-Motorseite und ziehen Sie die Schrauben an der Y2-Achse naher zur Motorseite hin an.

Ziehen Sie die Schrauben an



Mechanische Installation

|

2. Bewegen Sie die Y-Achse der Maschine auf die vom Closed-Loop-Motor abgewandte Seite und ziehen Sie die
Sechskantschrauben an der Y2-Achse auf der vom Motor

Ziehen Sie die Schrauben an



Mechanische Installation

Al

Achtung:
Einstellung des Closed-Loop-Schrittmotor-Encoders. Er wurde werkseitig eingestellt. Wenn Sie ihn versehentlich beriihren, kdnnen
Sie ihn wie in Abbildung 1 gezeigt einstellen.

Motor Rotation
Direction Selection Subdivision Accuracy Setting

SW 12345




Mechanische Installation

a

Bitte reinigen und schmieren Sie die Leitspindel und die polierten Stangen regelmafiig, um den normalen Betrieb der Maschine zu
gewabhrleisten.




Software-Installation

|

1. Treiber Installation

Installieren Sie den Treiber (Software = Driver = CH341 SER.exe).

48 DriverSetup(X64) =]

& DriverSetup(X64) = BY

Device Driver Install } Uninstall Device Driver Install } Uninstall

Select INF File :  CH3415ER.INF - PP RIS 1] ALIDA1ICCO I
DriverSetup u
WCH.CN
@ _) EEE |__ USB-SERIAL CH340 ) _
LZE |__ 11042011, 3.3.2011.11 {

) The drive is successfully Pre-installed in advance!

UNINSTALL

CH3405ER HELP




Software-Installation

|

2. So bestimmen Sie den COM-Anschluss lhres Gerats:

Windows XP: Klicken Sie mit der rechten Maustaste auf

"Arbeitsplatz", wahlen Sie anschlieRend "Verwalten", wahlen [&* Open
danach "Geréte-Manager". R (vorese) 1

Map network drive...
Windows 7: Klicken Sie auf ,Start* = Klicken Sie mit der Ismmmciiehine
Create shortcut

rechten Maustaste auf ,Computer® = Wahlen Sie ,Verwalten® Delete

— Dann wahlen Sie im linken Bereich ,Gerate-Manager®. Rename

Properties

Windows 8/10: Klicken Sie auf ,Start* = Nun tippen Sie

einfach ,devmgmt* — Klicken Sie anschlieRend auf T

Ele Action View Help

,Gerate-Manager®. es 2B EE

cal [ 2 FAD1E1)
»-18 Computer

Erweitern Sie die Baumstruktur durch einen Doppelklick auf
~LAnschlisse (COM & LPT)“.
Ihr Gerat ist mit einem der aufgefiihrten USB

, By Semvices and Applications

Kommunikationsanschlisse (COMx) verbunden, wobei das
,X* die Nummer des Kommunikationsanschlusses darstellt, z.
B. COM12.

Wenn mehrere serielle USB-Anschlisse vorhanden sind,
klicken Sie mit der rechten Maustaste auf jeden einzelnen
und Uberprufen Sie die Treiberbeschreibung. Das Gerat hat
die Treiberbeschreibung ,USB-SERIAL CH341".




Software-Installation

|

3. Grblcontrol (Candle) verbinden mit der Steuerbaugruppe

Bei der erstmaligen Verwendung mussen Sie den entsprechenden COM PORT und die Baudrate einstellen.

Schritt 1: Die Software sollte automatisch die Portnummer auswéahlen.

Schritt 2: Sollte dies nicht der Fall sein, wahlen Sie das Dropdown-Menu "Baud" und wahlen Sie 115200.

Schritt 3: Klicken Sie auf "OK", um zu speichern.

Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool model

Consale

Panels

Colors

Font

Set to defaults

Sender

[¥] Tenore error responses

[¥] ntonatically sat parser stste before sending from selected line

Machine information

St weyperind | taits
Eapid speed: 2500 Acceleration: 100

Spindle speed min i mex 10000

[ max, 10000

630621638, 2Z-S0F100 632214 GOZZS

i ands

621630; GS360Z0
origin’ noves teel imi | Flane -

User commands

Eutton 1

Button 2

4 Co D) o)

Grblcontrol =
File Help I
of(_setings_) 1 —
Work coordinates

[G0 G54 GIT G21 G0 GB4 MO MS M9 0 FO. 50.] - ..‘ P P, arwrren

Setiings - - e
- e - -
‘Conned\'on Connection
Sender




Software-Installation

|

1. Grbl control (Candle)

[&] sainsmart.nc - Grblcentrol (Candle)

3D-Vorschau: halten Sie die

\ Fle Service Help

G-code program

linke Maustaste, um den lgt/;g Gg 354 GIT G21 630 34 MS W3 TO FO 5100001 =S
Winkel zu verandern. o SIS
Scrollen Sie das Mausrad —

e

1

1

1

1

1

1

1

! .
' zum Vergrofiern oder
1 Verkleinern.
1
1
1
1
1
1
1
1
1
1

SalD
kénnen, missen Sie auf 1ﬁj—>
einen Computer mit

1
1
1
1
Wenn Sie nichts sehen \
1
1
1
1
1

. . X 0.000 39.812 00:00:00 / 00:01:58
Unterstutzung fur OpenGL2.0 T 0.000 . 10,300 Buffar: 0/0/0
. Z: -0.200 5.000 Vertices: 1059
Grafikkarten wechseln. 30,512 / 10,300 / 5. 200 WS 83
| o e e e e e e e e = -
# Command State espom‘:
1 G90 In queue W
2 G1 Z5 F500 In queue
3 G1 X0 YO In queue
4 MO3 S6000 In queue
5 G1 X9.95 Y9.1 In queue
6 G1 Z-0.2 F200 In queue -

Q! i ] v

[ Cheek [[] Serell I Open I Reset I Send ,I Pause Hbort
T T

HE=]
State
Work coordimates: )| L L L o e e e e - -
1
cow e nim LL -8 Koordinatenanzeige |
Machine coordinates: V0 _____F______ o
0.000 0.000 0. 000
Status Tdle reSoso LT TTo ottt TT TS 1
1 Schaltflachen fiir '
Control
' manuelles Verfahren. Das
L -1 Maussymbol oben zeigt die |
1 e .
1 spezifische Funktion 1
___________________ .
7ir ' Anklicken zum Erweitern I
___________________ J
I ___________________ 1
" Manuelles Bedienfeld !
___________________ -
Console
| |

G-Code an :
Steuerbaugruppe !
senden I



Software-Installation

|

2. Den G-Code zur Bearbeitung ausfiihren
Schritt 1: Klicken Sie auf [open]. Wahlen Sie
den auszufiihrenden G-Code.

Schritt 2: Klicken Sie auf das manuelle
Bedienfeld. Bewegen Sie die Spindel zum
Startpunkt der Gravur, so dass das Werkzeug
und das Werkstlick gerade so berihren.
Schritt 3: Klicken Sie auf [ZeroXY] [Zero Z].
Léschen Sie die Koordinate der XYZ-Achse.
Schritt 4: Klicken Sie auf [Send], um den
G-Code auszuflhren.

3. Firmware-Parameter

Die Parameter der Steuerplatine wurden
dem PROVer XL 2X2 entsprechend
angepasst.

[ sainsmart.nc - Grblcontrol (Candle) = [ B [
File Service Help
G-code program State
Work coordinates
[GC:G60 G54 GIT G21 GO0 G634 M5 WA TO FO S10000] - -
S0/ 0 w 0.000 0. 000 0.000
’] Machine coordinates
0.000 0. 000 0.000
L3}
L&}

(i 0000 ... w612
¥: 0,000 10,300
2 -0.200 ... 5.000
38812 / 10.300 / 5.200

00:00:00 / 00:01:56
Buffer: 0 /0 /0

Vertices: 1059

FFS: B3

# Command
1 G90

2 G1 Z5 F500

3 G1 X0 YO

4 MO3 S6000

5 G1 X9.95 ¥9.1

6 G1Z-0.2 F200

State
In queue
In queue
In queue
In queue
In queue

In queue

< i

espon:

I(

[ Check [F] Seroll 1([ open )| Resst
—

Sead ) 4>m=
N——

Console




Software-Installation

|

Gebrauch des Messwerkzeugs

1. Nutzung von Grbl control (Candle) mit dem Messwerkzeug

Schritt 1: Bearbeitung der Befehle

G-Code fiir Messwerkzeug

G90G21G38.2Z-50F100
G92 7214
G90 Z25

Nach der Bearbeitung

G21G91G38.2Z-20F100
G0z1

G38.2Z-2F10

G92 720.17

G90

GO0 225

Dicke des Messwerkzeugs

Erlduterung:

G21G91: metrisch, relative Koordinaten

G21G91: metrische, relative Bewegungen
G38.2Z-20.17F100: Sondenmessung 20,17 mm @ 100 mmpm
G0Z1: Bewegung um 1 mm nach oben (relativer Modus, nicht
absolut)

G38.2Z-2F0: Sondenmessung 2 mm $ 100 mmpm
G92720.1: meine Sondendicke, YMMV

G90: zuriick zum absoluten Modus

G0Z25: Riickzug von der Sonde

Dies setzt voraus, dass der Benutzer die Sonde positionieren
und dann die Frase 5 oder 10 mm daruber bewegen wirde. Mit
einer PDF-Datei kann dies aus der PDF-Datei kopiert und in
Candle eingefligt werden, wobei nur die Sondendicke
geandert werden muss.



Software-Installation

82

|

Schritt 2: Befehle fiir Messwerkzeug in Grbl contol(Candle) eingeben

Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool model

Console

Panels

Colors

Font

Sender

[T Ignore error responses

Automatically set parser stats befors sending from selected line

Machine information

Silies Gy pehofl a0 Units: m ]
Rapid speed 2500 feceleration: 100
Sl speod ofm o s 20000
Rorer poner Cfm o nem 255
Control

Probe commands:

GZIGA0GES. ZZ2-30F100; G892 Z20.17; GOZZ8

Safe position conmands

G21GA0; GR3GOZ0

[7] "Eestore origin” moves tool in: Plane

User commands

[ Candle [=l=2] =
G-code
|| Settings
Connection Connection & n
Sender =
Fort: CON3 - Band: 115200 - q i

Tpen

Button 1
G0
Button 2
Checkmoae o AT TULIL Teset T Tau=e RBoT T

| Fiigen Sie hier die
1
! Befehle ein




Software-Installation

|

Schritt 3: SchlieBen Sie das Messwerkzeug an die entsprechende Schnittstelle der Steuerbaugruppe an.

Schritt 4: Klicken sie auf "Z-probe" um die Z-Achse automatisch auf 0 zu setzen.

File Service Help

G-code progran State
Work coordinates:
[6C:60 654 GLT 621 690 534 WS M TO FO 5100001 - -
Ffs: 0 /0 L] 0,000 0,000 0.000
Wachine cosrdinates
L] ’
0.000 0.000 0.000
KA
X Status Tdle
! Control =
¥: 0,000 .. 0.000 00:00:00 / 00:00:00
Yo 0000 .. 0.000 Buffer: 0/ 0/ D
£:0.000 ... 0.000 Verticas: 145
0,000 / 0,000 / 0,000 FES. 62
# Command State Responst E
Console
1 < [NSG-Cantion Unlocked]
; il
510000 € ok [

[7) Check 7] Serall Reset Send Pause Abort



Hilfestellungen

|

Scannen Sie die folgenden QR-Codes, um auf Tutorials zur Einrichtung des WLAN-Moduls und die Anleitung
»First Cut“ zuzugreifen und lhre Reise in die Welt der CNC-Gravur zu beginnen.

OOF S 5.

Anleitung zum Wi-Fi-Modul Anleitung zum ersten Schnitt




U

KD T % oo 85
e e R R L LR EEEEEEEE 86
(I e e e 87
TR T T F Ty T ) R mommm e 88
FA - 89
S Y 93
FTavroe)— (BELEEA) - %4
BB EE IS - 95
VIR DI T DIEE ~ - mm i mmmm o m o 118



£2T%

L

ZDFVlE. Genmitsu PROVerXL 2X2 CNC)L—&2—F v b EBEWVEIFWfEE Hich I ESTTVET,

ITARTDEY b7y TT774)10IE. FBREDFEICADTWNS USB R4 TIHRFEENE T, USB RS A4 TDRITIELITDEDH
ADTWVWET !

e ZMDXX =17 )LDOPDFAR e WindowsAGrblControl/CandlevY 7 b =77

e T ILT AL e FZAN

SainSmantA > >4 1)V —AE> 2= T, BHEOVDINCED FZAN—EV T Iz 7% AV A M—ILLTLIEEL,
https://docs.sainsmart.com/article/ch8gz1jma9-proverxl-2x2

QRO—FERF v+ LTLEELY,

T ZHIVYR—KMMIDWTIL. support@sainsmart.com £ TA—JLTHEBVEDEEEL,
NIV T EHIR— Mi&FacebookZ IV—THh 5 & SHIFAWEIFE 9, (SainSmart Genmitsu C(NCA—H—%4'1L—7)
QRO—FHERF v LTHIL—TIcBMLTLEELN,




REFE
U

o INCR Y U ZERT BRI TERLS LTV, Aikld. AT LA FEBEE T DB T,

e GenmitsuDCNCI > VIFERNEATY

o HEICHER LI RADBEBHLGLRY . TORRMZERIET 2DIF18RULTERIFNEGY T A,

o BHGRER (RERFELE) ZERALTLEEL,

o INCR U VNFRATERE LIEHBARICRRE L T IEEL,

e PROVerXL 2X2 I&& 7 N7 DERZEFERBLTVEYT, INOV—2—%ZERI— FPERZ Y FIcERLEWC L2 BEH LE T,

o BREFIERZVICWDTERBREICT IV ZATERLSICLTLEEL,

o ERPERBMIFMEIICHE LGN TLIEEW, REEHDEMTEVET,

o IRMNMEBI L TWB & EIF. MDY Ribicnriz). BERO—EZ/EET ) 7IGEDIF) LELWT TV, BEE%
B5BNHHY ET,

o INCRIYVHMEBI L TVWEWEETEH, FHOBDEHNEWE TAITEBLIEWVWTLEETL, BRETHENLHYET,

o BIIE. BWHOZIEHDSHNENTLIEEL,

o INCEBITDRERWEAICH BT 7R L TLIEEWN, MUK > TE. EBERITEPHAOGRET ST EHHYET,



1%
i

ETIVA 7O—/\—XL 2X2

J—oxT)7 679X679X113mm (2.23X2.23%X0.37171—F)
ESUNTPTS 1161 x 1142 x 617mm (3.810 x 3.747 x 2.025 71— )
FIEAR— RDOE ik Grbl 1.1h

MCU 2w

BEERE 5000mm/min

Y 77 GRBLZ 7—Lox77IcEDLVY 7oz () Candle. UGS
NMEME ARV TL—L&INAT )Y RRRAIVA—F

A LA KHEAPP

E—2avIYRTLA XYZ# (R—)V%I V7 HA T
AEVRIVE—%2— 710WACRE >RV (72 3>)
ATVvEVTE—R— NEMA 23, 7O—XRIV—TRT7vEVTE—2—
KB XYZUZy bRy F BRELERMYF

EIR AC110/230V (R FEIR)




ty b T7YvTFTVvIVRFB

U
o ANVEBEDHESR

o MICERZMET BHllc. SEADHIBOBEIGEBEBENBREINTVWS I LZHERBLTILEY, T2 A=Ky 7 XD
EICHDEERAANY F2VEZ ST ET ELVWANBEZRIRTELT,

o 1OVHIDIZE. A1 v FZAICET & "5 "ERTENET T,

® 220~240VOHIF TIE. A1 v FEEICEIT & 1230) ERTENET,

&5

e ANBEHELLGWEE, BRIVFHELET,

CRYVHBFRICBEE LS. ETANEEZ THRLLEL,



(Y
XTI 21— YIEHEY 1)L Y28EY 1)L Q) R—XH R
—~7RT77A4I0-A
() R—X iR 2) N—X R QTROY bNAT )y R ATFvEYTE
—+7FO774)0-B —l~7°|:|7; 1 IL-C ARAIJVR—FK —Z{FEZHETI 21—V
arvhkO—)bRy o X Ay TV IRERTY Yo RS v I FIT—V<RIVM YERSYSIFI—2ITIV N2

EE—42



A
i

] c

X8Ry JFr—rIT7>7 b XSRS IFT—>

g -
O65mmMAE Y KILKRILA— HRA N a2—

| Genmitsu
Wiretese Control it
1 for CNC Router

e
“

THWI-FIEY 2—)b 270—J%wv b

\:

Y# RS F—

WS

EEREI—F

(O EAN

USBA-B7r—7 L

4

ER111/4" 3L v b



A
i

|

PR
JIV—bIVRZIL

=

c
S

L>F
(14-17mm. 13-15mm)

y

v Y2
ZIL—hIV IV

/\
—

NALVF
(2mm, 2.5mm. 3mm, 4mm)

S—

18" vy
JIV—bIVRZIV

/m

USBRZA 7

My

18" 72wy hTvgL—EVY

BRIV R



¥ e
Part 3 4
|

(8) M5x30
P NE S

i

(66) M5x16
Viry by By y
TR 21—

plii

(4) M3x10 FFEEF v v TRl

(L

(12) M4x16
Ty ANy RFvyTAT) 21—

|

(16) M5x20
Vi by By y
TR 1—

O

8)5mm AT T Ty v —

|

(8) M5x25
iy Y

L

(4) M5x20
FLEESAETUTERIL b

O

(8) 5mm Ty v —

[

(6) M5x8
VT Ay BFry
TA7)a—

i

(8) M4x6
SEEERIL -



#HIT~ &
U

EITIOWREY RIUEF T3> THY BEFY FMTEEENTVE A,

617mm




*72av7o€)— (HELEEA)

L

Ty TI9L—REHEZTIN? IV DDDIRELAHY 9 | BEIGEBNTEDZ 7Y —%5TBNANLET,
www.sainsmart.com, EJ5/3— FXL2X2T10%E5 |,

s — IR

o
‘TR TS
710W CNCRE VR 1.5KW-2.2KW7K:& EIL—EEE
JLE—H— AEYRILE—H—Fw K Ja—-J)L¥wvhk HY—FIa-)L




AT EX Y {31
U

ATy 71 XS LUVYRRA Ty EY TE—Z2—DEHIIT

BT E
= —
l/a ” L —
XEHEI 21—/ 2ATvEVTE—R— @) Max16 V4w by RFvy SR 12— NAELVF

XSHED 1 —)LEBRYELE T, 4mmDSABLYFT (4) MA*16V 7y Ay R vy TRV 1) 1—%EH, E—2—%EBEL
£7,
AR AT ZBEEE, MHEHSWIGT ST v T MIELIHIL, EFESEIITLET,

AFVEVHE—H— L) M&x16 Vv hAw REx v w251 21—

M-

Ay TUVGTE—5

HAyTUYG V—RIIE



! AT EX Y {31
U

YYD E— 2 —% LR EFCAETHAITE T,
HBUMFRIEROK ST £,

AFVEVHE—H—



AR E Y {31
U

ATy T2 N=AZHT L—LOEHIT

R=AYR—=+7TO X=X R—=+7TO (Q)M5x30 V47w bk« (8) 5mm (8) 5mm 5mm
77AI0-A 7 7410-B ANy ReFypy S RS) > Ty — NELVF
2TV a1— Ty e —

LRIERS &I, RVETY v ZHHIITET,

%



A B Y {31
U

2.7877AIVAEBZER W H L. #HILTIEMSX30V Ty bAY R - Fv v T - X071 1— (B@) ZFE>T. ROKSICAK b
L s T L—LZERY ST 2,

JO0774)L-B

FO774IL-A

(B)MEx30 VAWK - AwR - FywT - 24H51)a1—



A B Y {31

Y
REBIRED
/\
//\
NR—RHYR—=F - FOT774)LC (B)MEX25V 4y ke ANy ReFry S e 71 1— SmmiNBLYF

3.707 7 4ILCEERWVHE L. (8) M5X25V 4wy hAwW R e Fvw T« 257 a—%FRALT. IOESICKRML - TL—L%E
HAHIITET (MANOHBAHIMIZEBELS LDICLET) &

(8) M5x25 V4w s -
AYR-Frwd-
A0V a1—



AT EX Y {31
U

WEEED
%
/ ==
9 TROY FNAT Yy KR (54) M5x16 V7w b« Aw K« SmmSNALYF
RAIWAR—FR Frv S R a—

4.5 DTRAY bINA Ty RRARAJVR— FESARDM5x16Y 7y Ay RF vy TRXT 1) 1 —%&FE>TRIMITET,
(B8N K 5 A /\—ZHET)

9 TROY MNAT U w RARAILHR—R

(54) M5x16V 7w kR



AT EX Y {31
U

ATy T3 YIEREY2HE D 1 —IVOERY 3T

e = 2] (i —
= — /—‘
ATYEYTE—2—(FEY1H ATYvEYTE—2—(FEY28H (16) M5x20V 7w b Y AL >F 5mm

Y18 & Y28hEM5 X207y RRIV M6ARTERUMIFE T, 2D D IEZDRR TIERmHDOMIFENTILEL,

2FYEVHE—HFEY28

(16) M5x20V 7w bR Y



A B Y {31
U

ATv 74 X8EY 21— IVORY {31

ATYvEVTE—Z—(FEXEH (8) M5x16V 7w b %Y SmmAEL > F

FI. EREFO Y EYV2HORHED—ERICE O TWBIOEDIDZHRLET, HioTLEWEEIE. E—4—D/T%
2T WISETFETRET 5. RIX@HZRAEL. M5X16DY Ty hXITRIMITET.

2TFVEVHE—HTEXE




AT EX Y {31
U

ATy 75 IBHEY 1 —IVOEY FF

- — =

ATVvEVTE—RZ—EZ8HET 12—V (4) M5X20V 4y kxS Smm;NAL VT
@)MEX20 VY bAY REv v TR ) 2a—%FRLT. ZHEY 2 —)VERVMITET,

2FVEVHE
—HITEZBHEY

2 (4) MBX20BTRATERIL I




AT EX Y {31
U

ATv 76 . AEY FIVKRIVZDELY) {37

%

/\

Q' T —
O65MMAE Y FILRIVA— @M5X16 V7w by REL Y TR 1) 21— SmmAAL YT

AEY RV - RIVZ—ZB DT BICiE M5x16V 7y b« Ay R Fvv T - X7)1— (48) ZFERLET,

(4) M5x16 V4w b
ANy REprwDS
291)a—

®65MMARAE Y RILKILA —



! R T EX Y {31
U

A7y 77 A€V FIVEE PR —IV—2—DHIIT (T a>)

710w ZEY RJL




AR EX Y {31
U

AT T8 FSYITF—T5 7y FOY FiF

WEBZEHD
——“%
W —\
,"’—" ".-.., (::;”' 1:j::?
Y& RS w5 Y& RS o XERZw T (6) M5X8 V4w s« A\ R - NALYF 5mm
FI—UTV M FI—UITR2 FI—UTUE Fyrv SR a1—

XS —TIFz—T S5y b YBT—TIVF =TS9y ML YET—TIVF =TS0y R2ERYA L. M5X8Y 4
v Ay REvy TR 12— (64K) #FE>TEIUMTET,

Y8 RSHF T —
VIV R2

M5x8 VT w ik « AwWR -
FrvT 29—

Y#RSwY - Fr—v -
E4P2ZN




AT EX Y {31
U

ATYv 79 FSTFI—VDEHIIT

DEIZEHD

XSy T - Fr—> Y RS F—>
M4 X6IMAR/V k8K TXEEYED RSy FF £ — 2 HHEMHITT S,

(8) MaxemR)L b

i

(8) M4 X6 FFERY

%
—\

dmmABL U F



AT EX Y {31
U

A7v 710 : TROSREMY [

) Se— -
D )Y - c ‘_;
> S
ANAELVF (10mm, 17mm) h—EVG - l—F2—-Evbk-YvhE

1.100mmOL > FTIb—2—%ZEFEE L. 177mmDL Y FT7TI0WIL—2—Da Ly by M EEHE T,
2AFVEERTZET, Oy FEKRNOAAICHHRLIAHFE T,

10mm#A—7> T
YRLYF (18D)

100mmA—>Y I
YRLYF (1&8D)

1T7Tmm A=YV IV RLYF
EBHB

17mm A=Y IV RLYVF



AT EX Y {31
U

aL vy FORGRFIE

1.aby bFy b EANT,

2. 3Ly bEKHOAFEICELT, Oy by bOSET,

3R ALy bEOLY bFy bty L. OLY MOAFIEDMEICHZ T EETTAFYEVWDIBHNTSHET. KD
Faicalby bEBLUAHET,

BRAOKRA Vb

,,,,,,,,,,,,,,,,,



AT EX Y {31

27w 711 : ERigE

=
|
%

1.7=IWSNIVE>Tr—)IbEaY bA—IbRYy 7 AOBEICHEA L. / T THEHET,

(t=}) X-Signal

((=)) X-Signal

{xxmotor  [YY1-Mo! Y) Y2-Motor {ZZ1-Motor {ZZ2-Mo M8(5V GND) DC 24V GND

00000000

(*)X-Signal (»)Y1-Signal («)Y2-Signal (w)Z1-Signal (+)Z2-Signal (®X-Limit (DY-Limit (2 z-Limit

0000000




AT EX Y {31
U

2.\ —IBHh5Genmitsu Wi-FIEY 12— )LEERYH L, BEDOK SOy bA—IVRy 7 XITEHF L TLETL,

3.XYZY) 2 v MECHR

X#UIYvRRIWFTr—TI YHUIW RIS YFTr—TI Z#®IZTYRRAYFH—TI



! A B Y {31
U

4.XYZ7 O—X RIb—TE—Z—DEHS

Y2HE—HMES

IBE—H/ES

Y#E—5/1ES

XHE—5/ES



! AT EX Y {31
U

5. A F)VEHR




AR EX Y {31
U

ATy 712 A%

LIFERETTT | HE—RTY., MHERZ— bEE. Y#E /7 O—X F)IV—TE—2—AIGEDV. Y28OE—2—floxI %
HHET,

RIZEFDHB



AT EX Y {31
U

2.2V E 7 O—X RIV—TE—2—DSBNTBICBE L. E—2—DSENTRIDOY2HDSBR I ZHOE T,




AR EX Y {31
U

FE

IA—ARI=TATvEYTE—RIYA-LORE, THTHBEENTVET, RoTHNTLESBEIR. KIDEKSIC

AL TIEEL,

SW 12345

Motor Rotation
Direction Selection Subdivision Accuracy Setting




, AT EX Y {31
U

WHODIEBTEEGZRERT 51colc. V—FR7 ) 21— HEERZERNICERL. BELTIREL,




VI b7 DEE

a
LESAR—AVR =1V
RS A \—%&SERADPCICA VR F—ILLET,

48 DriverSetup(X64)

Device Driver Install } Uninstall

UNINSTALL

CH3405ER HELP

(software — Driver = CH341SER.exe)

42 DriverSetup(X64)

Select INF File : CH3413ER.INF

WCH.CN
g —> S |__ USB-SERIAL CH340
UZE

|__ 11{04/2011, 3.3.2011.11

)
Device Driver Install } Uninstall
,n 1 A IR 21 CLIDAICC N IR
DriverSetup M

:] The drive is successfully Pre-installed in advance!




VIO T7OHE

L

2.COM RS A /\—&ECOMF— b DFEER
s TINAARZ—IV v —ZHEET,

Windows XP: IR/ A2 —%1 Z#H7) v I IRx—=Iv—] - [FINAAIZ—I ¥ —] Z&EiR

Windows 7/8/10: TR Z— k] ZHV YT - TOAVE1—Z20BE| A7)y - IRZ—Iv—| Z&RL. ERX1TVY

=05 [FINAAIRZ—T v—] Z&ER
c BEEY)—NRAVDR—FCOM&LPT)ZEHBALET,
« USBZ U 77)LR— F(COMx)IC TCH341) BB L =MEELE T,
x] ¥ COMR—hESZRLET, (fil:COM12)

& Computer Management

Open

45 G 1

Map network drive...
Disconnect network drive...

Create shortcut
Delete

» B Services and Applications

Rename

Properties

Actions
Device Manager a
More Actions »




VI b7 DEE

L

3. Grblcontrol (Candle) #3 > FO—35 —|ciEH

MHTHERY BREIC, BYHECOMKR—FER—L— M ERETBREHLDHYET,

Step1: V7 b U T 7 HBEEMICCOMER— FBEEEIRLET,

Step 2: BEIMICERH LGWEEIE. Baud) POy FH o> &kY 1115200) Z:#RLE T,
Step3: [OKJ VU v LTHRELET,

[ Settings 3 - e _ w
| connection
Sender I

0l et o e
[V] Automatically set parser stats befors sending fro

Machine information

Status query period: El baits
Rapid speed: 0 hecelerstion 10 (.
Spindle speed nin 0 e 10000 ﬂ
Laser power nin o nex 10000 I
Control

Probe connands | ]

680621638, 22-50F100 G3ZE14 GOZZS

Safe position connands:

62160 6536020
“Restor es tool in:  |Flane




Vb7

nHE

L

1.Grbl control (Candle) &

3D LEI—EmE: R TAD
VERAVERLEEEICTS
L& BEEEES Y, <
't TRARA— )V ER7O—)VY
| BT ET AR IEREL
VeV T BRTENTEET,

LB L, AERTRTNEVSE
1 1&. OpenGL20Y S 71wy
V= RESR— T BPCE
VB ARELNHYET,

Lo

B e e — [E=NEn
File Service Help
G-eode progran State
Work coordinats:
[60:60 G54 GLT 621 530 G34 WS M3 T0 FO 510000 - -
F/S 070 w 0.000 0.000 0.000
Machine dinat.
[
0.000 0.000 0.000
(3]
'3 Status Tdle
Control
'
X 0.000 ... 39812 00:00:00 / 00:01:56 Epmu
T 0.000 ... 10.300 Buffer: 0/0/0 | =" """ T 7 777 |
I:-0.200 ... 5.000 Verties: 1058 |
30.812 / 10,300 / 5200 FES: 63 ki
A B
# Command State espon: *
(
: = s
2 G175 F500 In queue
3 G1 X0 Y0 In queue E
4 MO3 S6000 In queue . oo
Conszol.
5 G1 X9.95 Y9.1 In queue
6 G17-0.2 F200 In queue a
4 m » |— ~ Tl
[C] check [[] Seroll Pau: Abort

I Uplsz\ I Reset I SEIX\d 7 I

_____________________

'&(ﬁ?#ﬁta/ ?@n
'7\0)5EE|7723/ ’f:l/O)J:k !
_1 IE< N %E@%

___________________



VI b7 DEE

L

2.MMIAGI—FERITLET,

Step1: [Opent Z7 v L. 795G
J—FE&ERLET,

Step 2: FENRER RV EV ) v L. RE
v PIVERRIRERICEEIL T, V—IlEY
bEIRE T = E—IADBE &5 EFMT S K
SlcL&ET,

Step 3: [ZeroXYJ & [ZeroZy &0 ) wY
L. XYZEHEERRZ R dIEMb L& 9,
Step4: [Send) Z#V/Uv L. GOI—F%&
EITLET,

3. 77—=LIUTT7INTGA—=RITDOWT

HIER— FD/NZ X —2I1FPROVer XL 2X2.

V2ICRED TRESNTVET,

[ sainsmart.nc - Gr

bleontral (Candle)

File Service Hel

G-code program

p

Fgi 0/

¥:0.000 ... 39
¥: 0,000 10

[60:60 554 G17 621 630 G34 M5 M3 TO FO S10000]
0

812
300

00:00:00 / 00:01:56
Buffer: 0 /0 /0

;0,200 ... 5.000 Yart 1059
38,812 / 10.300 / 5200 FES 63
# Comman d Stat spon: *
1 G90 In queue L
2 G125 F500 In qu
3 G1X0 Y0 In que
4 MO3 $6000 In que
5 61 X9.95 Y9.1 In que
5 612-02 F200 In que B
< i ’
[ Cheek [F] Seroll 1 ( o ) e | ad ) 4>m= Abort

0.000 0.000 0.000

0.000 0. 000 0.000




VI b7 DEE

(Y

Z27°'0—JEe8N
1. Grbl control (Candle) TD 70— J24{EsHH
Step 1: 7O0—7 a7 FiRE

G90G21G38.2Z-50F100

70—7G63—F G92 714
690 225 SEALE T
G21G91G38.2Z-20F100 G21G91: A— ~JVEfI, HEREEAZR
G0Z1 G21G91: A — b VB, XS

. - .2Z-20.17F100: 70— 20.17 1

Ga— Pl G38.2Z-2F10 G38 0 907 7T ? mm @ mnm?m
G92 720.17 GOZ1: 1 mm_EIC#BE) (T E— FTIEE<LEGFE—R)
G90 G38.2Z-2F0: 7A—7C 2 mm $100 mmpm
GO0 Z25 G92720.1: 7O—T7DEE, YMMV

GOO: XS EEIRRICR S

G0Z25: 7A—7h531E L%
A-—Y—-R@70-TZmERDS L. SmmEfiE10mmEicEy
PeBEEREHTEE/ELTCVEY, PDFAASThEIE—L
CTCandlelc B, 7O-TDEERFZEESTZI ENT
EET

Zao—-2v—iba¥




VI b7 DEE

L

Step 2: Grbl control (Candle) TAAET 70— 27> FEE

(&) Candle | =B8] ®
G-code
— | |4 Settings
Connection A, d 0
Sender [
Port: CONG - Baund: 115200 o o
Machine information
Control Sender ot connected
User commands ] Iznore error responses
Heightmap Autsmatically set pavser stats bafore sending from selactsd line
Parser Machine informatioen L. l'_
Visualizer
Sl Gy pemhofl a0 Units: m ] -
Tool model O n
Rapid speed 2500 Accsleration 100
Censole
Panels Spindle speed min 0 mast 20000
¥ 0. | Colors Laser pewer min 0 ma, 255
10
0. Font Control
0000
Frobe commands:
671630638 ZZ-30F100; 682 720.17; Gozes | [~~~ T 7]
Safe posilion conmands
GRIGEN; 6536020 L5500
[7] "Eestore origin” moves tool in: Plane oo
User commands IT—
Butten 1 ¥
60
Butten 2
a1
Set Lo defaults
[he ol T # T RITOSTrOIT Tpem Reset Sy Fruse RborT =




VI b7 DEE

L

Step3:Z27O—7%aY bA—IVR— FOZ7O—-JIFICERELE T,
Step4: Z-Probe; K2 &V vV 93L,. BEITZHEEOGAELET,

Fle Service Help

G-code program

State
Worlk coordinates
[G0-50 G54 GIT G671 540 G34 WS M3 TO Fn 510000] - -
B30/ D w 0,000 0,000 0.000
Wachine cosrdinstes
L] [ ]
0,000 0.000 0.000
L% ]
w Status: Id.
l Comtral

X 0,000 ... 0.000
T 0,000 ... 0.000
Z: 0,000 ... 0.000
0.000 / 0.000 /0000

00:00:00 [/ 00:00:00
Buffer: 0/ 0 /0
Vertices: 145

FPS: B2

Command State Response

Console

3% < M56:Caution: Unlocked] =
ol |_|
510000 < ok —

[T check [7] Seroll Reset Send Pause Abort




NIVTHAFR

L

UFDQRI—FZRF+ T BE. WIFIiEV2—IbDEY b7y FICETEF 21— M) 7LD, C(NCEZ DK% 58d

BBDT7—AbAY bHAFIKTVEATEET,

o -n .
. : I b
L =K}

Wi-FIiE22—)VAA K

[:]ujhm- .

T7—A Ay bAAR




Saill SMART

POWER TO THE MAKERS

Genmitsu

Desktop CNC & Laser

Email: support@sainsmart.com E 354 E]

n Facebook messenger: https://m.me/SainSmart ; -:.r'ﬁ";
Help and support is also available from our Facebook Group %

2330 Paseo Del Prado, C303, Las Vegas, NV, 89102 Facebook Gr:)up




	101-60-XL2X2-AJ_EN说明书_250725-1
	101-60-XL2X2-AJ_EN说明书_250725-2
	101-60-XL2X2-AJ_EN说明书_250725-3
	101-60-XL2X2-AJ_德语说明书_250725-1
	101-60-XL2X2-AJ_德语说明书_250725-2
	101-60-XL2X2-AJ_德语说明书_250725-3
	101-60-XL2X2-AJ_日语说明书_250725-1
	101-60-XL2X2-AJ_日语说明书_250725-2
	101-60-XL2X2-AJ_日语说明书_250725-3
	101-60-XL2X2-AJ_EN说明书_250725-3

